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2810 Clark Avenue ® St. Louis, MO 63103-2574 e (314) 531-8080  FAX 314) 531-8085

METALTEK INTERNATIONAL June 14, 2105

8600 Commercial Blvd. Lab No. 0EP-1741

Pevely, MO 63070 P.O. No. 12516
Page 1 of 3

Attention: Chuck Ruud
REPORT OF CHARPY IMPACT TEST

MATERIAL (SAMPLE ID): Alloy CF8 MNMn-Mod, A-1 COIL
SPECIFICATION: ASTM A 370-03a

SPECIMEN TYPE: “A” Vee Notch

SPECIMEN SIZE: 10 mm x 10 mm

TEMPERATURE OF TEST: 293°K / 68° F

RESULTS:
LATERAL -
BASE METAL FOOT LBS. EXPANSION % SHEAR
Z1-7 152 0.125 1CO
Z1-8 152 0.086 1C0O
Z1-9 182 0.089 1CO
Average 162 0.100 1C0
LATERAL
BASE METAL FOOT LBS. EXPANSION % SHEAR
22-7 152 0.131 100
Z2-8 164 0.084 100
Z2-9 170 0.105 100
Average 162 0.107 100
LATERAL
BASE METAL FOOT LBS. EXPANSION % SHZAR
Z3-7 196 0.117 10D
Z3-8 164 0.104 100
Z3-9 142 0.088 100
Average 167 0.103 10D
; 4
Identification of tested specimen provided by client. I/
. /K chmi z, Director
) | 5B terials Tasting
AN OFFICIAL CORY OF TEST REFORT WILL BE PROVIDED BY THIS LABORATORY ON REGQUEST. DO NOT REPRODUCE.

NOT CEFICIAL WITHOUT THE RAISED SEAL OF 5T, LOUIS TESTING LABORATORIES, INC

SEE REVERSE FOR CONDITIONS
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2810 Clark Avenue ® St. Louis, MO 63103-2574 e (314) 531-8080 » FAX 314) 531-8085

METALTEK INTERNATIONAL June 14, 2205

8600 Commercial Blvd. Lab No. O£ P-1741

Pevely, MO 63070 P.O. No. 12516
Page 2 of 3

Attention: Chuck Ruud
REPORT OF CHARPY IMPACT TEST

MATERIAL (SAMPLE ID): Alloy CF8 MNMn-Mod, A-1 COIL
SPECIFICATION: ASTM A 370-03a

SPECIMEN TYPE: “A” Vee Notch

SPECIMEN SIZE: 10 mm x 10 mm

TEMPERATURE OF TEST: 77°K [ -320°F

RESULTS:
LATERAL
BASE METAL FOOT LBS. EXPANSION % SHEAR
Z1-7 82 0.040 60)
Z1-8 73 0.053 6()
Z1-9 78 0.045 6()
Average 78 0.046 6()
LATERAL
BASE METAL FOOT LBS. EXPANSION % SHEAR
22-7 94 0.061 70
Z22-8 90 0.053 70
Z2-9 76 0.057 7()
Average 87 0.057 7()
LATERAL
BASE METAL FOOT LBS. EXPANSION % SH 'E,_n_lilz._
Z3-7 59 0.028 30
Z3-8 83 0.059 40
Z3-9 72 0.043 40
Average 71 0.043 37

ldentification of tested specimen provided by client.

%{ milz, Director
e

rials T 2sting

AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST, DO NOT REPRODUCE,
ED S JF ET. L ESTING LAEGRATORIES. INC

lo. 0397-02 SEE REVERSE FOR CONDITIONS



2810 Clark Avenue e St. Louis, MO 63103-2574 e (314) 531-8080 ® FAX (314) 531-8085

METALTEK INTERNATIONAL
8600 Commercial Blvd.
Pevely, MO 63070

June 14, 2)05
Lab No. O£ P-1741
P.O. No. 12516
Page 3 of 3
Attention: CHUCK RUUD

REPORT OF MECHANICAL TESTS

SAMPLE ID: 3 EA., A-1 COIL, Z1, 22, Z3

Original Reduced Reduction | Modules of Yield Tensile Elongation
Sample ID Area Area i Atea o Elasticit Strength Strength (2.0” Gage Length)
Sq. Inches | Sq. Inches ama e Gait PSI PSI in. %
Z1 0.1886 0716 62.0 21.8Msi | 37600 | 8570C 1.06 53.0
Z2 0.1886 0.0707 62.5 21.5Msi | 35500 | 7930C 111 55.5
Z3 0.1940 0.0855 55.9 21.7 Msi | 36800 | 8210C 1.02 51.0

Round, reduced section room temperature tensiles
Yield taken at .2% offset

Tested in accordance with ASTM A 370

Identification of tested specimens provided by the client.

KS/Hlv

AN OFFICIAL COPY OF TEST REPCAT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST. DO NOT REPRODUCE.
NOT QFFICIAL WITHOUT THE RAISED SEAL OF ST, LOUIS TESTING LABORATORIES, INE
SEE REVERSE FOR CONDITIONS
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PRODUCT CONFORMANCE REPORT

Product LNM 4455 L o i@  Size(s)mm e :
Class. : ; ' Lot/Batch 3018926/78309
EN 12072-99: G20 16 3MnL - Item No. 652129
Customer CKSUPPLY ' ..° .= i = Quantity . 4500° KG.
E()ntlilc'tigd?égglﬂl%s?%«gé;: 4 0 Customerref P.D.:SL057549
sureka (MISSOURI) 63025 = - v e
UNITED STATES. .~ . LSWOmder NO"_SD@_M%
Chemical analysis (%) EN10204 3.1B
C Si Mn P S Cr Ni Mo Cu N

0,02 04 73 0,019 0001 201 163 29  01:° 0200

Mechanical tests, all weld metal EN10204

Additional information EN10204
Other tests

Remarks

The product identificd above has been manulactured, tested and supplied in compliance
with a Quality Assurance Programme that Tulfils the requirements of EN 29000/

[SO 9000/BS 5750 or similar standard.;

We herewith certify that the product ¢

(th the above-mentioned standards.

R —— , o B
Certified [SO 9001:2000.  “zad T Taa)
= 1 3 T Y
Company o ’/l ! £\ Issued by Function Date Cert.No.
Lincoln Smitweld B.V. | : {VJ _ﬂ : 3 -4'-_-; P OP.van Etteger QS Manager 10/02/2005 3018926/7830
1 o 47 s
Registered Office i ':.LL_\‘ st Md'a!-m‘.sl-_' 1 0 Telephone: Fax:
R 2 o
Niewwe Dukenburgsewes 20 '~.ﬂ‘-{'~)p ) Box 251 ™ ’, J 31243522011 31 24 3322200
2 6534 AD NUMEGEN C6SONSAG Niwwtln  #
NELHERISNDS
e Ty

UMD rev. O
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2810 Clark Avenue ¢ St. Louis, MO 63103-2574 (314) 531-8080 = FAX (31.1) 531-8085
Chemical, Metallurgical, Mechanical, Nondestructive, Environmental Testing, Analyses and Field Service.

METALTEK INTERNATIONAL
8600 Commercial Blvd.
Pevely, MO 63070

August 8, 2C05
Lab No. 05P-2334
P.O. No. 21424

Page 1 of 3
Attention: CHUCK RUUD
REPORT OF MECHANICAL TESTS
SAMPLE ID: 1) STOCK# LNM 4455, LINCOLN LOT 3018926/78309
2) STOCK# LNM 4455, LINCOLN LOT 3017006/72262
3) STOCK# LNM 4455, LINCOLN LOT 3012668/82743
4) STOCK# B316NF METRODE, W021735
Original Reduced . Yield Tensile: Elongation
Sa:;ple Area Area f‘ei”':“f/" N:Ec;dutl.es_;taf Strength Strengtn (2.0” Gage Length)
Sq. Inches | Sq. Inches | " €@ 7% asticity PSI PSI in. %
1 0.1385 0.0897 54.3 24.5 Msi 56900 9390( 0.84 42.0
2 0.1886 0.0935 50.4 24.9 Msi 54900 9210C 0.85 42.5
3 0.1909 0.0951 50.2 22.6 Msi 57400 9370C 0.83 41.5
4 0.1901 0.0962 49.4 23.0 Msi 54800 8820C 0.75 37.5

Round, reduced section all weld tensiles
Yield taken at .2% offset

Tested in accordance with ASTM A 370-03a

Identification of tested spacimens provided by the client.

hmitz, Director
erials Tes:ing
KS/tlv

AN OFFICIAL COPY OF TEST HEPORT WILL BE PROVIDED 8Y THIS LABORAT DAY ON REQUEST.
NOT OFFICIAL WITHOUT THE RAISED SEAL OF 57, LOUIS TESTING LABORATORIES, INC.
SEE REVERSE FOR CONDITIONS,

Certificate No. 0397-01
Certificate No, 0397-02




St. Louis Testing Laboratories

NCOHF’OHATED

2810 Clark Avenue ¢ St. Louis, MO 63103-2574 » (314) 531-8080  FAX (31:}) 531-8085
Chemical, Metallurgical, Mechanical, Nondestructive, Environmental Testing, Analyses and Field Service.

METALTEK INTERNATIONAL August 8, 2C05

8600 Commercial Blvd. _ Lab No. 05P-2334

Pevely, MO 63070 ' P.O. No. 21524
Page 2 of 3

Attention: Chuck Ruud
REPORT OF CHARPY IMPACT TEST

MATERIAL (SAMPLE ID): STOCK# LNM 4455, LINCOLN LOT 3018926/78309
STOCK# LNM 4455, LINCOLN LOT 3017006/72262

SPECIFICATION: ASTM A 370-03a
SPECIMEN TYPE: “A” Vee Notch
SPECIMEN SIZE: 10 mm x 10 mm (All Weld)

TEMPERATURE OF TEST: 293°K
REQUIREMENTS:

LATERAL o
ALL WELD FOOT LBS. EXPANSION Ye SHEAR
78309-7 97 0.074 50
78309-8 96 0.076 50
78309-9 108 0.075 50
Average 100 0.075 50
LATERAL
ALL WELD FOOT LBS. EXPANSION % SHEAR
72262-7 126 0.098 50
72262-8 102 0.080 50
72262-9 123 0.087 50
Average 117 0.088 50

Identification of tested specimen provided by client.

KSitlv

ME MB B &

3 AR 1.'.}‘%"",‘-

. Py S E

AN OFFICIAL COPY OF TEST HEFOAT WILL BE PHOVIDED BY THIS LABORATORY ON REQUEST L ol

Certificate No. 0397-01 NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST, LOUIS TESTING LABORATORIES. NG, %m«.mdﬁwéw

Certificate No. 0397-02 SEE REVERSE FOR CONDITIONS.



!NGOHPORATED

2810 Clark Avenue ¢ St. Louis, MO 63103-2574 ¢ (314) 531-8080 = FAX (31¢) 531-8085
Chemical, Metallurgical, Mechanical, Nondestructive, Environmental Testing, Analyses and Field Service.

August 8, 2005
Lab No. 05P-2334
P.O. No. 21524
Page 3 of 3

METALTEK INTERNATIONAL
8600 Commercial Blvd.
Pevely, MO 63070

Attention: Chuck Ruud
REPORT OF CHARPY IMPACT TEST

MATERIAL (SAMPLE ID): STOCK# LNM 4455, LINCOLN LOT 3012668/82743

SPECIFICATION:
SPECIMEN TYPE:
SPECIMEN SIZE:

STOCK# B316NF METRODE, W02173E

ASTM A 370-03a

“A” Vee Notch

10 mm x 10 mm ( All Weld)

TEMPERATURE OF TEST: 293°K
REQUIREMENTS:
LATERAL o
ALL WELD FOOT LBS. EXPANSION % SHEAR
82743-7 100 0.082 50
82743-8 99 0.076 50
82743-9 94 0.072 50
Average 98 0.077 50
LATERAL
ALL WELD FOOT LBS. EXPANSION % SHEAR
W021735-7 102 0.101 50
W021735-8 88 0.073 50
W021735-9 88 0.080 50
Average 93 0.085 50

[dentification of tested specimen provided by client,

KS/tlv

Certficate No. 0397-01
Certificate No. 0397-02

AN OFFICIAL COPY OF TEST REPORT WiLL BE PROVIDED BY THIS LABORATORY ON REQUEST.
NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST, LOUIS TESTING LABORATORIES, INC.

SEE REVERSE FOR CONDITIONS,

Schmitz, Director
aterials Testing




